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1. General Information

1.1 Client Information

Applicant : | Lenoge Technology Ltd.

Address : | Room 24, 7/F. Nan Fung Commercial Centre, 19 Lam Lok Street, Kowloon
Bay, Hong Kong, China.

Manufacturer : | Lenoge Technology Ltd.

Address : | Room 24, 7/F. Nan Fung Commercial Centre, 19 Lam Lok Street, Kowloon
Bay, Hong Kong, China.

1.2 General Description of EUT (Equipment Under Test)

Product Name : | Tablet PC
Models No. 1| 75998
Difference " N/A
Trademark D | N/A
Operation Frequency: 2412MHz~2462MHz
(802.11b/802.11g/802.11n(H20))
Transfer Rate: 802.11b: 1/ 2/ 5.5/ 11Mbps
802.11g: 6/ 9/ 12/ 18/ 24/ 36/, 48/54 Mbps
802.11n: Up to 300Mbps
Product Number of Channel: 11 for 802.11b/802.11g/
Description 802.11n(H20)/ 802.11n(H40)
Channel separation 5MHz
Modulation Technology: 802.11b:DSSS
802.11g/ 802.11n:OFDM
Antenna Type: Integral Antenna
Antenna Gain: 2.0 dBi
Power Supply : | AC adapter: Input 100-240V~, 50/60Hz 0.15A, Output 5.0V DC, 500mA
Rechargeable Li-ion Battery DC 3.7V

Note:
(1) For a more detailed features description, please refer to the manufacturer’s specifications or the
User’s Manual.

(2) Channel List:
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CH 01~CH 11 for 802.11b/ g/ n(20M)

Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447
Channel Frequency Channel Frequency Channel Frequency
(MHz) (MHz) (MHz)
01 05 2432 09 2452
02 06 2437 10
03 2422 07 2442 11
04 2427 08 2447

1.3 Description of Test Mode

To investigate the maximum EMI emission characteristics generates from EUT, the test system was
pre-scanning tested base on the consideration of following EUT operation mode or test configuration mode
which possible have effect on EMI emission level. Each of these EUT operation mode(s) or test
configuration mode(s) mentioned follow was evaluated respectively.

Test Mode Description

Transmitting mode Keep the EUT in continuous transmitting with modulation

Remark: The sample was placed 0.8m above the ground plane of 3m chamber. Measurements in both
horizontal and vertical polarities were performed. During the test, each emission was maximized by:
having the EUT continuously working, investigated all operating modes, rotated about all 3 axis (X, Y & Z)
and considered typical configuration to obtain worst position, manipulating interconnecting cables,
rotating the turntable, varying antenna height from 1m to 4m in both horizontal and vertical polarizations.
The emissions worst-case are shown in Test Results of the following pages.

We have verified the construction and function in typical operation. All the test modes were carried out
with the EUT in transmitting operation, which was shown in this test report and defined as follows:

Per-scan all kind of data rate in lowest channel,
and found the follow list which it was worst case.
Mode Data rate
802.11b 1Mbps
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802.11g 6Mbps
802.11n(H20) 6.5Mbps
802.11n(H40) 13.5 Mbps

Final Test Mode:

According to ANSI C63.4 standards, the test results are both the “worst case” and “worst setup”
1Mbps for 802.11b, 6Mbps for 802.11g, 6.5Mbps for 802.11n(H20) and 13.5 Mbps for
802.11n(H40). Duty cycle setting during the transmission is 100% with maximum power setting
for all modulations.

1.4 Block Diagram Showing The Configuration of System Tested

I [t
EUT Printer

EUT

Keyboard Mouse
1.5 Test Instruments List
Test Equipment Manufacturer Model No. Cal. Date Cal. Due date
SCHWARZBECK
1 Bilog Antenna VULB9163 May 22, 2016 May 21, 2017
MESS-ELEKTRONIK
Double -ridged SCHWARZBECK
2 BBHA9120D May 27, 2016 May 26, 2017
waveguide horn MESS-ELEKTRONIK
3 Coaxial Cable N/A N/A Mar. 28, 2016 Mar. 27, 2017
4 Coaxial Cable N/A N/A Mar. 29, 2016 Mar. 29, 2017
5 Coaxial cable N/A N/A Mar. 29, 2016 Mar. 29, 2017
6 Coaxial Cable N/A N/A Mar. 29, 2016 Mar. 29, 2017
7 Coaxial Cable N/A N/A Mar. 29, 2016 Mar. 29, 2017
Amplifier
8 HP 8447D Mar. 29, 2016 Mar. 29, 2017
(10kHz-1.3GHz)
Amplifier Compliance Direction
9 PAP-1G18 Jun. 06, 2016 Mar. 29, 2017
(1GHz-18GHz) Systems Inc.
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Pre-amplifier AFS33-18002

10 Rohde & Schwarz Mar. 29, 2016 Mar. 29, 2017
(18-26GHz) 650-30-8P-44

11 Horn Antenna ETS-LINDGREN 3160 Mar. 27, 2016 Mar. 27, 2017
Positioning

12 uc UC3000 N/A N/A
Controller
Spectrum

13 analyzer Rohde & Schwarz FSP May 26, 2016 May 27, 2017
9kHz-30GHz
EMI Test

14 ) Rohde & Schwarz ESPI Mar. 29, 2016 Mar. 30, 2017
Receiver

15 Loop antenna Laplace instrument RF300 May 22,, 2016 May 23, 2017
Universal radio

16 communication Rhode & Schwarz CMU200 May 26, 2016 May 27, 2017
tester

17 Signal Analyzer Rohde & Schwarz FSIQ3 May 26, 2016 May 27, 2017

18 L.I.S.N.#1 Rohde & Schwarz NSLK8126 May 26, 2016 May 27, 2017

19 L.I.S.N.#2 Rohde & Schwarz ENV216 May 26, 2016 May 27, 2017

20 Power Meter Anritsu ML2495A May 26, 2016 May 27, 2017

21 Power sensor Anritsu ML2491A May 26, 2016 May 27, 2017

1.6 Laboratory Location

Shenzhen TOBY technology Co., Ltd
Address: 1 A/F., Bldg.6, Yusheng Industrial Zone The National Road No.107 Xixiang Section 467,

Xixiang, Bao’an, Shenzhen, Guangdong, 518057, China

At the time of testing, the Laboratory is accredited. It is listed in the United States of American Federal Communications
Commission (FCC), and the registration number is 811562 7.

Tel:0086-755-26509301 Fax: 0086-755-26509195
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2. Test Summary

Standard Section Test Item Judgment
15.203/15.247(c) Antenna Requirement PASSED
15.207 Conducted Emission PASSED
15.247(b)(3) Conducted Peak Output Power PASSED
15.247(a)(2) 99% OBW and 6dB Emission Bandwidth PASSED
15.247(e) Power Spectral Density PASSED
15.247(d) Band Edge PASSED
15.205/15.209 Spurious Emission PASSED
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3. Antenna Requirement

3.1. Standard Requirement

3.1.1

Test standard
FCC Part15 Section 15.203 /247(c)
Requirement

1) 15.203 requirement:

An intentional radiator shall be designed to ensure that no antenna other than that furnished by the
responsible party shall be used with the device. The use of a permanently attached antenna or of an
antenna that uses a unique coupling to the intentional radiator, the manufacturer may design the unit
so that a broken antenna can be replaced by the user, but the use of a standard antenna jack or
electrical connector is prohibited.

2) 15.247(c) (1)(i) requirement:

Systems operating in the 2400-2483.5 MHz band that is used exclusively for fixed. Point-to-point
operations may employ transmitting antennas with directional gain greater than 6dBi provided the
maximum conducted output power of the intentional radiator is reduced by 1 dB for every 3 dB that the
directional gain of the antenna exceeds 6 dBi.

3.2. Antenna Connected Construction

The antenna is an integral antenna which permanently attached, and the best case gain of the antenna
is 2.0dBi. It complies with the standard requirement.
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4. Conducted Emission Test

41
4.1.1

Test Standard and Limit
Test Standard

FCC Part15 Section 15.207

4.1.2 TestLimit

4.2

4.3

Conducted Emission Test Limit

Maximum RF Line Voltage (dBuV)
Frequency -
Quasi-peak Level Average Level
150kHz~500kHz 66 ~ 56 * 56 ~ 46 *
500kHz~5MHz 56 46
5MHz~30MHz 60 50

Remark: (1) *Decreasing linearly with logarithm of the frequency.
(2) The lower limit shall apply at the transition frequencies.

Test Setup

Shielding Room

Tast Recaiver

Ground Refsrence Plane

Test Procedure

1) The EUT was connected to AC power source through a LISN 1 (Line Impedance Stabilization
Network) which provides a 50 Q /50uH + 5 Q linear impedance. The power cables of all other units of
the EUT were connected to a second LISN 2, which was bonded to the ground reference plane in
the same way as the LISN 1 for the unit being measured. A multiple socket outlet strip was used to
connect multiple power cables to a single LISN provided the rating of the LISN was not exceeded.

2) The tabletop EUT was placed upon a non-metallic table 0.8m above the ground reference plane.
And for floor-standing arrangement, the EUT was placed on the horizontal ground reference plane.

The test was performed with a vertical ground reference plane. The rear of the EUT shall be 0.4 m from
the vertical ground reference plane. The vertical ground reference plane was bonded to the horizontal
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ground reference plane. The LISN 1 was placed 0.8 m from the boundary of the unit under test and
bonded to a ground reference plane for LISNs mounted on top of the ground reference plane. This
distance was between the closest points of the LISN 1 and the EUT. All other units of the EUT and
associated equipment was at least 0.8 m from the LISN 2.

4.4 Test Data

Please refer to the following pages
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Conducted Emission Test Data
EUT: Tablet PC M/N: 75998
Operating Condition: WIFI mode
Test Site: Shielded room
Operator: Jason
Test Specification: AC 120V/60Hz
Polarization: Line
Note Tem:25°C Hum:50%

%0 Level (d2ul)

7o

FCL PART 16 B QR

| FCCPART1SE AV

10 .
0
A5 .2 L 1 i a 10 20 30
Frequency (MHZ)
B QEF EOL: 1LIVE Temp: 25.7 T Ham: Tl %
Cehle Level L1miT Hargin Remark
[r==
dE AR A=y dBu
=B o2 i 34 15
=563 0 «OE E
—g.9] 5 .21 E
Remark: Lewel = Bead Lewvel 4 LISH Factor -
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Conducted Emission Test Data

EUT: Tablet PC M/N: 75998 EM12, EM12
Operating Condition: WIFI mode
Test Site: Shielded room
Operator: Jason
Test Specification: AC 120V/60Hz
Polarization: Neutral
Note Tem:25°C Hum:50%
&0 Level (d3u\)
70
i FCC PART 16 B QP
e !
e
- FCCPART 15 B AV
s |t [l
20 15
10 g
ﬁ.15 .2 D 1 i 5 10 £0 a0
Frequency (MHz)
Condition ¢ TOC PART 15 B QF POL: HEUTERL Temp: 25,7 12 Hom: 51 %
Itemn Freq BEead 1ISN Ereamp Zzkle Lawel Limit Margin Remark
Level Factor Factor Loz=s
MA=z dBuW dB dB 12} dBuv dBaW AR
s 2, -12.05  Pe
3 .10 56.00 -15.14 Paak
& 0.22 2 60.0 -17.11 S
T 0.35 47.28 ED.O =-12.T71 Ezalk
Bemark: rel ad T . !} - Preamp Factor + Cable Loaa
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5. Peak Output Power Test

5.1. Test Standard and Limit
5.1.1 Test Standard
FCC Part15 C Section 15.247 (b)(3)

5.1.2 TestLimit

FCC Part 15 Subpart C(15.247)

Frequency Range

Test Item Limit (MHz)
Peak Output Power 1 Watt or 30 dBm 2400~2483.5
5.2. Test Setup
EUT » Power meter
5.3. Test Procedure

(1) The EUT was directly connected to peak power meter and antenna output port as show in the block
diagram above.

(2) Measure out each mode and each bands peak output power of EUT.

(3) The EUT was set to continuously transmitting in the max power during the test.

5.4. Test Data
Maximum Conducted Output Power (dBm)
Test CH Limit(dBm) | Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40)
Lowest 9.04 9.14 8.96 8.79 PASSED
Middle 8.89 9.06 8.79 8.54 30.00dBm | PASSED
Highest 8.93 8.98 8.69 8.66 PASSED
Remark: Test plot as follows

|
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6. Occupy Bandwidth Test

6.1. Test Standard and Limit
6.1.1 Test Standard
FCC Part15 C Section 15.247 (a)(2)

6.1.2 Test Limit

FCC Part 15 Subpart C(15.247)

Test ltem Limit Frequency Range

Bandwidth >500 kHz (6dB bandwidth) 2400~2483.5(MHz)

6.2. Test Setup

6.3. Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram above.

(2) The bandwidth is measured at an amplitude level reduced 6dB from the reference level. The
reference level is the level of the highest amplitude signal observed from the transmitter at the
fundamental frequency. Once the reference level is established, the equipment is conditioned with
typical modulating signal to produce the worst —case (i.e the widest) bandwidth.

(3) Spectrum Setting:

Bandwidth: RBW=100 kHz, VBW=300 kHz, detector= Peak

6.4. Test Data

6dB Occupy Bandwidth (MHz) Limit
802.11b 802.11g 802.11n(H20) | 802.11n(H40) | (kHz)
Lowest 9.578 16.40 17.61 36.31 PASSED
Middle 10.06 16.42 17.62 36.05 >:|~:>20 PASSED
Highest 9.554 17.52 17.60 36.07 PASSED
Remark: Test plot as follows
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Test mode

Lowest
Channel

Agilent Spectrum Analyzer - Occupied BW
u | RF |50%  AC | |

SEMSE:INT|

6dB BW 802.11b

ALTGH AUTO

Center Freq 2.412000000 GHz

IFGain:Low

Ty Trig:

Center Freq: 2.412000000 GHz
: Free Run
#Atten: 12 dB

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 10.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
14.265 MHz
-61.091 kHz
9.578 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Middle
Channel

Agilent Spectrum Analyzer - Occupied BW
u | RF |50%  AC | |

#VBW 300 kHz

Total Power

OBW Power
x dB

SEMSE:INT|

CenterFreq
2.412000000 GHz

| . CF Step
Span 30 MHz 3.000000 MHz
Sweep 3.733 ms|ie Man
12.9 dBm
Freq Offset
0 Hz

99.00 %
-6.00 dB

ALTGH AUTO

Center Freq 2.437000000 GHz

IFGain:Low

0 Trig

Center Freq: 2.437000000 GHz
Avg|Hold:>10/10

: Free Run

#Atten: 12 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth
14.293 MHz
-34.173 kHz
10.06 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power
x dB

CenterFreq
2.437000000 GHz

L - CF Step
Span 30 MHz 3.000000 MHz
Sweep 3.733 ms|ie Man

13.2 dBm

Freq Offset

0 Hz
99.00 %
-6.00 dB

STATUS.
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Center Freq 2.462000000 GHz

| SENSE:INT]
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ALTGH AUTO

Trig: Free Run
p
IFGain:Low

#Atten: 12 dB

Center Freq: 2.462000000 GHz
Avg|Hold:>10/10

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

CenterFreq
2.462000000 GHz

Center 2.412 GHz
#Res BW 100 kHz

QOccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

16.484 MHz

-6.819 kHz
16.40 MHz

OBW Power
x dB

Highest
Channel
Center 2.462 GHz Span 30 MHz | IRPT Py vt s
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|ie Man
Occupied Bandwidth Total Power 13.8 dBm
14.271 MHz
Transmit Freq Error -35.076 kHz OBW Power 99.00 %
x dB Bandwidth 9.551 MHz x dB -6.00 dB
Test mode 6dB BW 802.11g
Agilent Spectrum Analyzer - Occupied BW
7] | SEMSE:NT| ALIGN AUTO
Center Freq 2.412000000 GHz Center Freq: 2.412000000 GHz Radio Std: None Frequency
G Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 12 dB Radio Device: BTS
_Ref 10.00 dBm
CenterFreq
2.412000000 GHz
Lowest
Channel

12.5 dBm

99.00 %
-6.00 dB

STATUS.
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Agilent Spectrum Analyzer - Occupied BW

: |__RF__|500 AC | | SENSE:INT] ALIGH AUTO
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency

i, Trig:Free Run Avg|Hold:>10/10

IFGain:Low ™ #Atten: 12 dB Radio Device: BTS

Ref 10.00 dBm

CenterFreq
2.437000000 GHz

Middle
Channel
Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 13.1 dBm . S
req Offs:
16.476 MHz e
Transmit Freq Error -15.314 kHz OBW Power 99.00 %
x dB Bandwidth 16.42 MHz x dB -6.00 dB
se
Agilent Spectrum Analyzer - Occupied BW
( | RF |s0e  ac | SEMSE:INT| ALTGN AUTO)
Center Freq 2.462000000 GHz Center Freq: 2.462000000 GHz Radio Std: None Frequency
G Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 12 dB Radio Device: BTS
_Ref 10.00 dBm
CenterFreq
2.462000000 GHz
Highest
Channel
Center 2.462 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 14.3 dBm

Freq Offset
Transmit Freq Error -10.843 kHz OBW Power

99.00 %
x dB Bandwidth 17.62 MHz x dB -6.00 dB
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Test mode

Lowest
Channel

Agilent Spectrum Analyzer - Occupied BW
u | RF |50%  AC | |

SEMSE:INT|

6dB BW 802.11n(H20)

ALTGH AUTO

Center Freq 2.412000000 GHz

IFGain:Low

Ty Trig:

Center Freq: 2.412000000 GHz
: Free Run
#Atten: 12 dB

Radio Std: None Frequency

Avg|Hold:>10/10

Radio Device: BTS

Ref 10.00 dBm

Center 2.412 GHz
#Res BW 100 kHz

Occupied Bandwidth
17.631 MHz
-11.236 kHz
17.61 MHz

Transmit Freq Error
x dB Bandwidth

MSG

Middle
Channel

Agilent Spectrum Analyzer - Occupied BW
u | RF |50%  AC | |

#VBW 300 kHz

Total Power

OBW Power
x dB

SEMSE:INT|

CenterFreq
2.412000000 GHz

Span 30 MHz

CF Step

3.000000 MHz

Auto Man
Freq Offset

0 Hz

Sweep 3.733 ms
12.7 dBm

99.00 %
-6.00 dB

ALTGH AUTO

Center Freq 2.437000000 GHz

IFGain:Low

0 Trig

Center Freq: 2.437000000 GHz
Avg|Hold:>10/10

: Free Run

#Atten: 12 dB

Radio Std: None Frequency

Radio Device: BTS

Ref 10.00 dBm

Center 2.437 GHz
#Res BW 100 kHz

Occupied Bandwidth

17.642 MHz
-8.280 kHz
17.62 MHz

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

OBW Power
x dB

CenterFreq
2.437000000 GHz

Span 30 MHz

CF Step

3.000000 MHz
Sweep 3.733 ms|ie Man
Freq Offset

0 Hz

13.7 dBm

99.00 %
-6.00 dB

STATUS.
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Center Freq 2.462000000 GHz

| SENSE:INT]

ALTGH AUTO

Trig: Free Run
p
IFGain:Low

#Atten: 12 dB

Center Freq: 2.462000000 GHz
Avg|Hold:>10/10

Radio Std: None

Radio Device: BTS

Ref 10.00 dBm
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Frequency

CenterFreq
2.462000000 GHz

Center 2.422 GHz
#Res BW 100 kHz

QOccupied Bandwidth

Transmit Freq Error
x dB Bandwidth

#VBW 300 kHz

Total Power

36.050 MHz
-35.379 kHz

OBW Power

36.31 MHz x dB

12.6 dBm

99.00 %
-6.00 dB

STATUS.

Highest
Channel
Center 2.462 GHz Span 30 MHz | IRPT Py vt s
#Res BW 100 kHz #VBW 300 kHz Sweep 3.733 ms|ie Man
Occupied Bandwidth Total Power 13.5 dBm
17.635 MHz
Transmit Freq Error -9.161 kHz OBW Power 99.00 %
x dB Bandwidth 17.60 MHz x dB -6.00 dB
Test mode 6dB BW 802.11n(H40)
Agilent Spectrum Analyzer - Occupied BW
7] | SEMSE:NT]| ALIGN AUTO
Center Freq 2.422000000 GHz Center Freq: 2.422000000 GHz Radio Std: None Frequency
G Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 12 dB Radio Device: BTS
_Ref 0.00 dBm
CenterFreq
2.422000000 GHz
Lowest
Channel
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Agilent Spectrum Analyzer - Occupied BW

: |__RF__|500 AC | | SENSE:INT] ALIGH AUTO
Center Freq 2.437000000 GHz Center Freq: 2.437000000 GHz Radio Std: None Frequency

i, Trig:Free Run Avg|Hold:>10/10

IFGain:Low ™ #Atten: 12 dB Radio Device: BTS

Ref 0.00 dBm

CenterFreq
2.437000000 GHz

Middle
Channel
Center 2.437 GHz
#Res BW 100 kHz #VBW 300 kHz
Occupied Bandwidth Total Power 12.7 dBm . S
req Offs:
36.039 MHz e
Transmit Freq Error -29.563 kHz OBW Power 99.00 %
x dB Bandwidth 36.05 MHz x dB -6.00 dB
se
Agilent Spectrum Analyzer - Occupied BW
( | RF |s0e  ac | SEMSE:INT| ALTGN AUTO)
Center Freq 2.452000000 GHz Center Freq: 2.452000000 GHz Radio Std: None Frequency
G Trig: Free Run Avg|Hold:>10/10
IFGain:Low #Atten: 12 dB Radio Device: BTS
_Ref 0.00 dBm
CenterFreq
2.452000000 GHz
Highest
Channel
Center 2.452 GHz
#Res BW 100 kHz #VBW 300 kHz

Occupied Bandwidth Total Power 12.4 dBm

Freq Offset
Transmit Freq Error -20.039 kHz OBW Power

99.00 %
x dB Bandwidth 36.07 MHz x dB -6.00 dB
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7. Power Spectral Density Test

7.1. Test Standard and Limit
7.1.1 Test Standard
FCC Part15 C Section 15.247 (e)

7.1.2 Test Limit

FCC Part 15 Subpart C(15.247)

- Frequency Range
Test ltem Limit (MH2)
Power Spectral Density 8dBm(in any 3 kHz) 2400~2483.5

7.2. Test Setup

7.3. Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram above.

(2) Measure the spectral power density the spectrum analyzer was set to Resolution Bandwidth=100 kHz,
and Video Bandwidth=300 kHz, Detector: Peak, Span to 5%~30% greater than EBW, Sweep time
auto.

(3) Scale the observed power level to an equivalent value in 3 kHz by adjusting (reducing) the measured
power by a BWCF=-15.2 dB.

7.4. Test Data

Power Spectral Density (dBm) Limit
Test CH Result
802.11b 802.11g 802.11n(H20) | 802.11n(H40) | (dBm)
Lowest -7.193 -7.755 -13.447 -18.681 PASSED
Middle -8.019 -11.943 -12.182 -16.927 8.00 | PASSED
Highest -7.394 -12.102 -12.813 -18.523 PASSED
Remark: Test plot as follows
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Test mode 802.11b

Agilent Spectrum Analyzer - Swept SA
U | RF |s06  AC | | | SEMSE:INT| | ALTGH AUTO
Marker 1 2.410320000000 GHz

g Type: Log-Pwr Peak Search

A

st L, 1rig:FreeRun A\:lngoId:4l100
Atten: 20 dB

Mkr1 2.410 32 GHz NextPeak

7.183 dEmIN

Next PK Right
J |
Next Pk Left

—
Lowest . |

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

~ Span 30.00 MHz More
Sweep 3.163 s (1001 pts) 10f2

t | RF |s06  AC | | | SEMSE:INT| | ALTGH AUTO Peak Search
Marker 1 2.438980000000 GHz ] Avg Type: Log-Pwr
s Fast Ly Trig: Free Run Avg|Hold: 11100
Atten: 20 4B

Mkr1 2.438 98 GHz NextPeak
-8.019 dBm

Next PK Right

Next Pk Left

Middle

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

~ Span 30.00 MHz More
Sweep 3.163 s (1001 pts) 10f2

IM SG STATUS.
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Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac | SENSE:INT] ALTGH AUTO

Marker 1 2.461250000000 GHz _ Aug Type: Log-Pur LI
PNO: Fast (p) Trig: Free Run Avg|Hold: 21100

IFGain:Low Atten: 20 4B

Mkr1 2.461 25 GHz
Ref 10.00 dBm ‘ ] ) ‘ -7.;94 tiBrr] |

NextPeak

Next Pk Right
| —
Next Pk Left

i I—
Highest | |

Channel Marker Delta
|

Mkr—CF

Mkr—RefLvl

" Span 30.00 MHz
#VBW 10 kHz Sweep 3.163 s (1001 pts)
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Test mode 802.11g

Agilent Spectrum Analyzer - Swept SA
U | RF |s06  AC | | | SEMSE:INT| | ALTGH AUTO
Marker 1 2.412870000000 GHz

g Type: Log-Pwr Peak Search

A
st L) Trig: Free Run Av‘-’ngoId: 4100
Atten: 20 4B

NextPeak
. |
Next PK Right
| P—
Next Pk Left

B
Lowest . [

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

~ Span 30.00 MHz More
Sweep 3.163 s (1001 pts) 10f2

t | RF |s06  AC | | | SEMSE:INT| | ALTGH AUTO Peak Search
Marker 1 2.434210000000 GHz ] Avg Type: Log-Pwr
s Fast Ly Trig: Free Run Avg|Hold: 21100
Atten: 20 4B

Mkr1 2.434 21 GHz NextPeak
-11.943 dBm

Next PK Right

Next Pk Left

Middle

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

Center 243700 GHz i ' ~ Span 30.00 MHz More
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts) 10f2

IM SG STATUS.
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Agilent Spectrum Analyzer - Swept SA [
| RF | e | SEMSE:NT| ALIGN AUTO Peak § h
Marker 1 2.460470000000 GHz . Avg Type: Log-Pwr eak Searc
PNO: Fast (p) Trig: Free Run Avg|Hold: 21100
IFGain:Low Atten: 20 4B —_—
Mkr1 2.460 47 GHz REKEEK
Ref 10.00 dBm ‘ ] ) ‘ -12. 1-02 tiBrr] |
Next PK Right
|
Next Pk Left
i JE—
Highest . {
Channel Marker Delta
[
| Mkr—CF

Mkr—RefLvl

Center 2.46200 GHz ' ) - ] ) " Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)

MSG STATUS.
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Test mode 802.11n(H20)

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac | | SENSE:INT] | ALTGH AUTO

Marker 1 2.408610000000 GHz Avg Type: Log-Pwr
PNO: Fast Ly 1rig:FreeRun Avg|Hold: 21100

Peak Search

) ig:
IFGain:Low | Atten:20 dB

Mkr1 2.408 61 GHz NextPeak

v Ref 10.00 dBm - -13.447 dBm |

Next PK Right
| —
Next Pk Left

[

Lowest

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

~ Span 30.00 MHz More
Sweep 3.163 s (1001 pts) 10f2

t | RF |s06  AC | | | SEMSE:INT| | ALTGH AUTO Peak Search
Marker 1 2.438230000000 GHz ] Avg Type: Log-Pwr
s Fast Ly Trig: Free Run Avg|Hold: 11100
Atten: 20 4B

Mkr1 2.438 23 GHz NextPeak
-12.182 dBm

Next PK Right

Next Pk Left

Middle

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

Center 2.43700 GHz = ' i  Span 30.00 MHz More
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts) 10f2

IM SG STATUS.
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Agilent Spectrum Analyzer - Swept SA [
| RF | e | SEMSE:NT| ALIGN AUTO Peak § h
Marker 1 2.462600000000 GHz : Avg Type: Log-Pur Sax seare
PNO: Fast (p) Trig: Free Run Avg|Hold: 11100
IFGain:Low Atten: 20 dB e
Mkr1 2.462 60 GHz NexlReats
Rgf 10.00 d_Bm ‘ ] ) ‘ -1 2.?13 dBm |
Next PK Right
| |
Next Pk Left
i B
Highest . {
Channel Marker Delta
||
Mkr—CF
Mkr—RefLvi
Center 246200 GHz s " Span 30.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 3.163 s (1001 pts)

MSG STATUS.
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Test mode 802.11n(H40)

Agilent Spectrum Analyzer - Swept SA
| RF |s0e  ac | | SENSE:INT] | ALTGH AUTO

Marker 1 2.420440000000 GHz Avg Type: Log-Pwr
PNO: Fast Ly 1rig:FreeRun Avg|Hold: 11100

Peak Search

) ig:
IFGain:Low | Atten:20 dB

Mkr1 2.420 44 GHZ NextPeak

v Ref 10.00 dBm - -18.681 dBm |

Next PK Right
| )
Next Pk Left

[F—
Lowest . |

Channel Marker Delta

Mkr—CF

Mkr—RefLvl
2 oy

Span 60.00 MHz More
Sweep 6.326 s (1001 pts) 10f2

t | RF |s06  AC | | | SEMSE:INT| | ALTGH AUTO Peak Search
Marker 1 2.440120000000 GHz ] Avg Type: Log-Pwr
s Fast Ly Trig: Free Run Avg|Hold: 11100
Atten: 20 4B

Mkr1 2.440 12 GHz NextPeak
-16.927 dBm

Next PK Right

Next Pk Left

Middle

Channel Marker Delta

Mkr—CF

Mkr—RefLvl

" Span 60.00 MHz More
Sweep 6.326 s (1001 pts) 10f2

IM SG STATUS.
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Agilent Spectrum Analyzer - Swept SA [
| RF | e | SEMSE:NT| ALIGN AUTO Peak § h
Marker 1 2.456380000000 GHz ; Avg Type: Log-Pur Sax seare
PNO: Fast (p) Trig: Free Run Avg|Hold: 11100
IFGain:Low Atten: 20 4B e
Mkr1 2.456 38 GHz REKEEK
Ref 10.00 dBm ‘ ] ) ‘ -1 8.523 tiBrr] R
Next PK Right
| —
Next Pk Left
i JE—
Highest . {
Channel Marker Delta
[
Mkr—CF

Mkr—RefLvl

Center 245200 GHz ) - ] ) " Span 60.00 MHz
#Res BW 3.0 kHz #VBW 10 kHz Sweep 6.326 s (1001 pts)

MSG STATUS.
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8. Band Edge Requirement (Conducted Emission Method)

8.1. Test Standard and Limit
8.1.1 Test Standard

FCC Part15 C Section 15.247 (d)
8.1.2 Test Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum intentional
radiator is operating, the radio frequency power that is produced by the intentional radiator shall be at
least 30 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement.

8.2. Test Setup

8.3. Test Procedure

(1) The EUT was directly connected to the spectrum analyzer and antenna output port as show in the
block diagram above.

(2) Spectrum Setting: RBW=100 kHz, VBW=300 kHz, Detector=Peak

8.4. Test Data

Test plot as follows
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3 1 senseinT] ™ AuGNAUTO R 500 AC 1 senseinT] ™ AuGNAUTO
411040000000 Type: Log-Pwr. 461000000000 Type: Log-Pwr.
RO Fest Loy Trig:FreeRun Avg|Hold:>1001100 RO Fest Loy Trig:FreeRun Avg|Hold:>1001100
IFGain:Low Atten: 14 dB IFGain:Low Atten: 14 dB
NextPeak| Mkr1 2.461 0 GHzZ NextPeak|
Ref300 dBm -1.445 dBm)
m‘“’ ‘V
Next Pk Right| M‘] \‘ Next Pk Right|
Next Pk Left] \4 Next Pk Left]
e U
PN AT P e P AR LC R B e e e v
Marker Delta| Marker Delta|
Start 2.31000 GHz Stop 2.43000 GHz| Start 2.45000 GHz Stop 2.55000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 11.53 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz Sweep 9.600 ms (1001 pts)
— MKr—CF| — Mkr—CF|
VKR WODE TRC SCL x Y FUNCTION | FUNCTIONWIDTH | FUNCTIONVALLE__ & VKR WODE TRC SCL X Y FUNCTION | FUNCTIONWIDTH | FUNCTIONVALLE__ &
1 IEEN Y N [1[f[  24610GHz|  -1445dBm[ | |
2 [ 240000GHz| 607%8dBm| [ [ | 2 [ 24835GHz[ 62240dBm[ [ [ |
e - - - - -
1
Mkr—RefLvl| 0 Mkr—RefLvl|
-
1
10 | Y Y S I sy o O O W sy
é > 10f2 é 10f2
=3 STaTus. =3 STaTus.
R 500 AC 1 senseinT] ™ AuGNAUTO R 500 AC 1 senseinT] ™ AuGNAUTO =
407020000000 Type: Log-Pwr. 461000000000 Type: Log-Pwr.
PNO: Fast Cp Tig: Free Run Avg|Hold:>100/100 PNO: Fast Cp Tig: Free Run Avg|Hold:>100/100
IFGain:Low. Atten: 10 dB IFGain:Low. Atten: 14 dB Select Trace
RERtResk Mkr1 2.461 0 GHz g
Ref 0.00 dBm Ref 3.00 dBm -6.583 dBm)
Next Pk Right| Clear Write
I
Next Pk Left| Trace Average|
SN VRS <
PO T e —
Marker Delta| Max Hold|
Start 2.31000 GHz Stop 2.45000 GHz| Start 2.45000 GHz Stop 2.55000 GHz [
#Res BW 100 kHz #VBW 300 kHz Sweep 13.40 ms (1001 pts) #Res BW 100 kHz #VBW 300 kHz
— MKr—CF| - Min Hold|
VKR WODE TRC SCL FUNCTION | FUNCTIONWIDTH | FUNCTIONVALLE__ & VKR WODE TRC SCL FUNCTION | FUNCTIONWIDTH | FUNCTIONVALLE__ &
| 1 IIIII- | 1 IIIII-__
| 240000GHz| __43s92dBm| | | | [ 24835GHz[ 6412dBm[ [ [ |
___
MKr—RefLvI ViewBlank
Trace On
I
) A A S More| N S R More
é > 10f2 é > 10f3
=3 STaTus. =3 STaTus.
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Test mode 802.11n(H20)
. R:’ 50 Q . AC [ SENSE:INT] ALIGN AUTO
e, — T resun ot 10000
Mkr1 2.463 3 GHZ Heaps
-3.010 dBm

PNO:
IFGain:Low

Next Pk Right|

RF 508 [ SENSE:INT| ALIGNAUTO
413200000000 Avg Type: Log-Pur
PNO: Fast Cpo Tig: Free Run Avg|Hold:>100/100
IFGain:Low __Atten: 12 dB
Next Peak|
v__Ref ]y.BD dBm
H\WLMVJU.JJ-L\
Next Pk Right| | \
j M 2
Next Pk Left| o o Next Pk Left|
B VRO IS
Marker Delta|
Stop 2.55000 GHz|
Mkr—CF|

Sweep 9.600 ms (1001 pts)

;,.,.,W"’""’M
Marker Delta|
#VBW 300 kHz
FUNCTION WIDTH ___ FUNCTIONVALLE_ &
r

'Start 2.45000 GHz
FUNCTION

#Res BW 100 kHz
X i
24833 GHz -3.010 dBm
[ 24835GHz| 63968dBm| | [ |
r— 1
Mkr—RefLvi

JLWM oo At

M
'Start 2.31000 GHz Stop 2.43000 GHz|
#Res BW 100 kHz #VBW 300 kHz Sweep 11.53 ms (1001 pts)

— Mkr—CF|
i a0E TR % 7 NGO AT FONETONVALE A A a0 TR
BN T 1 EEEN
2 N T F B ¥ 41— I — — 2
N E— —
— — Mkr—RefLvi — —
— — — —
1 A More| 10 A More|
L e __________| pyes L e __________| pyes
= e = e
Lowest Channel Highest Channel
Test mode 802.11n(H40)
. FF’ 50 Q . AC [ SENSE:INT] ALIGN AUTO
449440000000 Avg Type: Log-Pwr
PNO: Fast LoD T;;g:rr:;:ﬂun Avg|Hold:>100/100
MKr1 2.449 44 GHZ Heaps
-2.858 dBm

1 senseinT] ALIGNAUTO

Avg Type: Log-Pur
Avg|Hold:>1001100
IFGain:Low
Next Pk Right|

Next Peak|
Ref 1.00 dBm

quul 1U~uv ey
Next Pk Left|

oS

FE T
419480000000
PNO: Fast Ly Trig: Free Run
IFGain:Low Atten: 12 dB
Mkr1 2.419 48 GHZ]
Ref 1.00 dBm . -6. 858 dBm
1
JUARA kAR RS, =
J ] \ Next Pk Right] f
W \
et it Next Pk Left
S—
oo P
Marker Delta Marker Delta
Start 243000 GHz
Res BW 100 kHz #VBW 300 kHz
— Mkr—CF|
FORCTON | FURCTONWIoTH | FUNCONVALE A
r ]
[ 248350GHz| _43se3dem| [ | |
Mkr—RefLvi

More|
10f2

Stop 2.45000 GHz|
KT CE MKR MODE TRC SCL| X Y
1 INENEE 2.449 44 GHz -2.858 dBm
2
1

Sweep 13.40 ms (1001 pts)
FUNCTIONVALE &

'Start 2.31000 GHz
#VBW 300 kHz
FUNCTION | FUNCTION WIDTH

240000 GHz 41267dBm| | |
I
Mkr—RefLvl
1
e e . e | —— | ——m——rr
STaTus.

‘Res BW 100 kHz

W MODE TR S0 X v
1 INENEE 2.419 48 GHz 5,858 dBm
2 2
- = 1

More|
10f2

Highest Channel

Lowest Channel

. ____________________________________________________________________________________________________________________|
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9. Band Edge Requirement (Radiated Emission Method)

9.1. Test Standard and Limit
9.1.1 Test Standard

FCC Part15 C Section 15.209 and 15.205
9.1.2 Test Limit

Radiated Emission Test Limit

Frequency Limit (dBuV/m @3m) Remark
54.00 Average value
Above 1GHz
74.00 Peak value

9.2. Test Setup

Antenna Tower

Hom Antenna

AE e

Ground Refersnce Plane

BT ™
Test Racaiver BFF 10 ol Ampidies |C0n1miler?—-
| |

e ieg ey

9.3. Test Procedure

1) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic camber. The table was rotated 360 degrees to determine the position of the highest
radiation.

2) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.

3) The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

4) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from O degrees to 360
degrees to find the maximum reading.

5) The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

6) If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
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could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did
not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reported in a data sheet.

9.4. Test Data

Test mode: 802.11b Test channel: Lowest
e Read Antenna | Cable | Preamp Level Limit Over
Level Factor Loss Factor Limit Pol. Level
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2390.00 20.31 27.58 5.67 0 53.56 74.00 -20.44 H PEAK
2390.00 19.86 27.58 5.67 0 53.11 74.00 -20.89 \V/ PEAK
2390.00 8.29 27.58 5.67 0 41.54 54.00 -12.46 H AVG.
2390.00 8.71 27.58 5.67 0 41.96 54.00 -12.04 \Vj AVG.
Test mode: 802.11b Test channel: Highest
Read Antenna | Cable | Preamp . Over
Frequency Level Limit o
Level Factor Loss Factor Limit Pol. Level
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 20.91 27.52 5.7 0 54.13 74.00 -19.87 H PEAK
2483.50 20.34 27.52 5.7 0 53.56 74.00 -20.44 \Vj PEAK
2483.50 8.71 27.52 5.7 0 41.93 54.00 -12.07 H AVG.
2483.50 9.05 27.52 5.7 0 42.27 54.00 -11.73 \VJ AVG.
Test mode: 802.11¢g Test channel: Lowest
Read Antenna | Cable | Preamp - Over
Frequency Level Limit oy
Level Factor Loss Factor Limit Pol. Level
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2390.00 19.07 27.58 5.67 0 52.32 74.00 -21.68 H PEAK
2390.00 19.49 27.58 5.67 0 52.74 74.00 -21.26 \VJ PEAK
2390.00 8.5 27.58 5.67 0 41.75 54.00 -12.25 H AVG.
2390.00 8.96 27.58 5.67 0 42.21 54.00 -11.79 \VJ AVG.
Test mode: 802.11¢g Test channel: Highest
e Read Antenna | Cable | Preamp Level Limit Over
Level Factor Loss | Factor Limit | Pol. | Level
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 19.29 27.52 5.7 0 52.51 74.00 -21.49 H PEAK
2483.50 20.18 27.52 5.7 0 53.4 74.00 -20.60 \V/ PEAK
2483.50 7.96 27.52 5.7 0 41.18 54.00 -12.82 H AVG.
2483.50 8.3 27.52 5.7 0 41.52 54.00 -12.48 \VJ AVG.
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Test mode: 802.11n(H20) Test channel: Lowest
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB) :
2390.00 20.4 27.58 5.67 0 53.65 74.00 -20.35 H PEAK
2390.00 20.54 27.58 5.67 0 53.79 74.00 -20.21 \Y PEAK
2390.00 8.32 27.58 5.67 0 41.57 54.00 -12.43 H AVG.
2390.00 8.5 27.58 5.67 0 41.75 54.00 -12.25 \Y AVG.
Test mode: 802.11n(H20) Test channel: Highest
AT ﬁ:\?e(-jl Aligi?;ra CI:_?)EI: PFr:gtrgfp e S (L)l\rﬁ: Pol. Level
(MHz) (dBuV) (dB/m) (dB) (dB) (dBuV/m) | (dBuV/m) (dB)
2483.50 19.02 27.52 5.7 0 52.24 74.00 -21.76 H PEAK
2483.50 20.16 27.52 5.7 0 53.38 74.00 -20.62 \V/ PEAK
2483.50 8.27 27.52 5.7 0 41.49 54.00 -12.51 H AVG.
2483.50 8.52 27.52 5.7 0 41.74 54.00 -12.26 \VJ AVG.
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Test mode: 802.11n(H40) Test channel: Lowest
e Read Antenna | Cable | Preamp Level Limit Over
Level Factor Loss Factor Limit Pol. Level
MH2) " | GBuv) | @BIm) | (@B) | (aB) | (@BUVIM) | (dBuvim) | ey
2390.00 20.33 27.58 5.67 0 53.58 74.00 -20.42 H PEAK
2390.00 20.24 27.58 5.67 0 53.49 74.00 -20.51 vV PEAK
2390.00 8.45 27.58 5.67 0 41.7 54.00 -12.30 H AVG.
2390.00 8.36 27.58 5.67 0 41.61 54.00 -12.39 vV AVG.
Test mode: 802.11n(H20) Test channel: Highest
Read Antenna | Cable | Preamp - Over
Frequency Level Limit o
Level Factor Loss Factor Limit Pol. Level
(MHZ) " | gy | (dBim) | (@) | (@) | (BUV/m) | (dBuvim) | )
2483.50 19.12 27.52 57 0 52.34 74.00 -21.66 H PEAK
2483.50 20.49 27.52 57 0 53.71 74.00 -20.29 \Vi PEAK
2483.50 8.55 27.52 57 0 41.77 54.00 -12.23 H AVG.
2483.50 8.93 27.52 57 0 42.15 54.00 -11.85 \Vi AVG.
Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss
2. The emission levels of other frequencies are very lower than the limit and not show in test report.
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10. Spurious Emission (Radiated Emission Method)

11.1.Test Standard and Limit

Page: 38 of 50

11.1.1 Test Standard
FCC Part15 C Section 15.209 and 15.205
11.1.2 Test Limit
Frequency Limit (dBpV/m)
(MHz) At 3m Distance
30MHz~88MHz 40 Quasi-peak
88MHz~216MHz 43.5 Quasi-peak
216MHz~960MHz 46 Quasi-peak
960MHz~1000MHz 54 Quasi-peak
54 Average
Above 1000MHz
74 Peak
Remark: 1. The lower limit shall apply at the transition frequency.
11.2. Test Setup
Below 1GHz Above 1GHz

Antenna Tower Antenna Tower

=| Antenna

- EUT oF

L]
;‘ A A A
[ | (Turntable) ‘ ] Wa T
| AR [

Ground Raference Plane
E—:- o | P T |
Test Receiver B 10 af it |Coﬂtroller
|

11.3.Test Procedure

1) The EUT was placed on the top of a rotating table 0.8 meters above the ground at a 3 meter
semi-anechoic camber. The table was rotated 360 degrees to determine the position of the highest
radiation.

2) The EUT was set 3 meters away from the interference-receiving antenna, which was mounted on the
top of a variable-height antenna tower.
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3) The antenna height is varied from one meter to four meters above the ground to determine the
maximum value of the field strength. Both horizontal and vertical polarizations of the antenna are set
to make the measurement.

4) For each suspected emission, the EUT was arranged to its worst case and then the antenna was
tuned to heights from 1 meter to 4 meters and the rotatable table was turned from 0 degrees to 360
degrees to find the maximum reading.

5) The test-receiver system was set to Peak Detect Function and Specified Bandwidth with Maximum
Hold Mode.

6) If the emission level of the EUT in peak mode was 10dB lower than the limit specified, then testing
could be stopped and the peak values of the EUT would be reported. Otherwise the emissions that did
not have 10dB margin would be re-tested one by one using peak, quasi-peak or average method as
specified and then reported in a data sheet.

11.4.Test Data

Remark:
1. Pre-scan all kind of the place mode (X-axis, Y-axis, Z-axis), and found the Y-axis is the worst case.
2. 9 kHz to 30MHz is noise floor, so only shows the data of above 30MHz in this report.
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Radiated Emission Test Data (Below 1GHz)
EUT: Tablet PC M/N: 75998
Operating Condition: WIFI mode
Test Site: 3m chamber
Operator: Jason
Test Specification: AC 120V/60Hz
Polarization: Horizontal
Note Tem:25°C Hum:50%
80 Level (dBuV/m)
70
60

FCCPART15B

: b

40
: 3
y WW
1 2
20
10
0
30 50 100 200 500 1000
Frequency (MHz)
Condition : FCC BART 15 B 3m POL: HORIZONTAL
Item Fre Read Antanna Preamp Cable Leval Limit {argin Remark
Lavel Factor Factor Loss
Hz dBuV B 4B dB dBu Bul dB:
30.85 0.19 40, Pesk
30.15 0.24 40.00 Peak
29.35 0.29 43.50 Peak
28.24 0.44 16.00 Peak
27 . &l 0.6@ 44.00 Peak
Remark: Level = Fead Leval + Antenna Factor - Preamp Factor 4+ Cable Loss
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Radiated Emission Test Data (Below 1GHz)

EUT:
Operating Condition:
Test Site:

Operator:

Tablet PC
WIFI mode
3m chamber

Jason

M/N: 75998

Page: 41 of 50

AC 120V/60Hz
Vertical
Tem:25°C

Test Specification:
Polarization:

Note Hum:50%

80 Level (dBuVim)

70

60
FCC PART15B

50

40

30

20

10

30 200

Frequency (MHz)

500 1000

I o b e - (#1
Item Freg Read NtEeEnna Freamp Cable Margin Eemark
Level Factor Factor Lo=s
MHz dBuV dB dB dB8 dBuV dBuv dBu

o —— D = T E— - S ——

1 39.30 42.94 14.0 30.E54 R B 26,34 30 13.66 Peak

g o e S il & & e i

4 ©5.11 42.01 11.59 30.52 25 23.33 : -la.6 Feak
10.00 28,713 0.39 25,61 -17.89 Famk
13.35 27.72 0.68 23.49 =22.51 Feak
iy s e i B S
LS. 0 e N = 4.t =i &0 et S SEax

Remark: Level = Read Level + Antenns Factor - Freamp Factor + Cable Loss
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Radiated Emission Test Data (Above 1GHz)

Test mode: 802.11b Test channel: Lowest

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4824.00 45.37 31.54 8.92 40.22 45.61 74.00 -2839 | V | PEAK
7236.00 | 46.06 36.5 10.62 | 41.22 51.96 74.00 -22.04 | V | PEAK
9648.00 * 74.00 V | PEAK
12060.00 * 74.00 V | PEAK
14472.00 * 74.00 V | PEAK
16884.00 * 74.00 V | PEAK
4824.00 45.58 31.54 8.92 40.22 45.82 74.00 -28.18 H PEAK
7236.00 47.97 36.5 10.62 41.22 53.87 74.00 -20.13 H PEAK
9648.00 * 74.00 H | PEAK
12060.00 * 74.00 H | PEAK
14472.00 * 74.00 H | PEAK
16884.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

482400 | 3389 | 3154 | 892 | 4022 | 3413 | 400 | 4987 | V | AVG
7236.00 33.97 36.5 10.62 41.22 39.87 54.00 1413 | V AVG.
9648.00 * 54.00 \Y AVG.
12060.00 * 54.00 \Y AVG.
14472.00 * 54.00 \Y AVG.
16884.00 * 54.00 \Y AVG.
4824.00 35.75 31.54 8.92 40.22 35.99 54.00 -18.01 H AVG.
7236.00 37.24 36.5 10.62 41.22 43.14 54.00 -10.86 H AVG.
9648.00 * 54.00 H AVG.
12060.00 * 54.00 H AVG.
14472.00 * 54.00 H AVG.
16884.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “* means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Radiated Emission Test Data (Above 1GHz)

Test mode: 802.11b Test channel: Middle

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4874.00 45.42 31.57 8.98 40.15 45.82 74.00 -28.18 | V | PEAK
7311.00 48 36.48 10.68 | 41.16 54 74.00 -20 V | PEAK
9748.00 * 74.00 V | PEAK
12185.00 * 74.00 V | PEAK
14622.00 * 74.00 V | PEAK
17059.00 * 74.00 V | PEAK
4874.00 45.3 31.57 8.98 40.15 45.7 74.00 -28.3 H | PEAK
7311.00 | 4572 36.48 10.68 | 41.16 51.72 74.00 -2228 | H | PEAK
9748.00 * 74.00 H | PEAK
12185.00 * 74.00 H | PEAK
14622.00 * 74.00 H | PEAK
17059.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4874.00 | 32.74 31.57 8.98 40.15 33.14 54.00 -20.86 | V AVG.
7311.00 | 3527 36.48 10.68 | 41.16 41.27 54.00 1273 |V AVG.
9748.00 * 54.00 \Y AVG.
12185.00 * 54.00 \Y AVG.
14622.00 * 54.00 \Y AVG.
17059.00 * 54.00 \Y AVG.
4874.00 32.17 31.57 8.98 40.15 32.57 54.00 -21.43 H AVG.
7311.00 | 32.96 36.48 10.68 | 41.16 38.96 54.00 -15.04 | H AVG.
9748.00 * 54.00 H AVG.
12185.00 * 54.00 H AVG.
14622.00 * 54.00 H AVG.
17059.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Radiated Emission Test Data (Above 1GHz)

Test mode: 802.11b Test channel: Highest

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4924.00 44.42 31.61 9.04 40.08 44,99 74.00 -29.01 \% PEAK
7386.00 | 46.93 36.52 10.75 | 41.09 53.11 74.00 -20.89 | V | PEAK
9848.00 * 74.00 V PEAK
12310.00 * 74.00 V PEAK
14772.00 * 74.00 V PEAK
17234.00 * 74.00 V PEAK
4924.00 44.26 31.61 9.04 40.08 44.83 74.00 -29.17 H PEAK
7386.00 45.08 36.52 10.75 41.09 51.26 74.00 -22.74 H PEAK
9848.00 * 74.00 H PEAK
12310.00 * 74.00 H PEAK
14772.00 * 74.00 H PEAK
17234.00 * 74.00 H PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) [ (dB/m) (dB) (dB) (dB)

4924.00 | 32.58 31.61 9.04 40.08 33.15 54.00 2085 | V| AVG.
7386.00 35.81 36.52 10.75 41.09 41.99 54.00 -12.01 \% AVG.
9848.00 * 54.00 \Y AVG.
12310.00 * 54.00 \Y AVG.
14772.00 * 54.00 \% AVG.
17234.00 * 54.00 \% AVG.
4924.00 33.3 31.61 9.04 40.08 33.87 54.00 -20.13 H AVG.
7386.00 34.85 36.52 10.75 41.09 41.03 54.00 -12.97 H AVG.
9848.00 * 54.00 H AVG.
12310.00 * 54.00 H AVG.
14772.00 * 54.00 H AVG.
17234.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor
2. “* means this data is the too weak instrument of signal is unable to test.
3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Radiated Emission Test Data (Above 1GHz)

Test mode: 802.11¢g Test channel: Lowest

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4824.00 44.63 31.54 8.92 40.22 44.87 74.00 -29.13 | V | PEAK
7236.00 45.33 36.5 10.62 41.22 51.23 74.00 -22.77 \% PEAK
9648.00 * 74.00 V | PEAK
12060.00 * 74.00 V | PEAK
14472.00 * 74.00 V | PEAK
16884.00 * 74.00 V | PEAK
4824.00 | 45.96 31.54 8.92 40.22 46.2 74.00 -27.8 H | PEAK
7236.00 | 42.03 36.5 1062 | 41.22 47.93 74.00 -26.07 | H | PEAK
9648.00 * 74.00 H | PEAK
12060.00 * 74.00 H | PEAK
14472.00 * 74.00 H | PEAK
16884.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4824.00 | 37.42 31.54 8.92 40.22 37.66 54.00 -16.34 |V AVG.
7236.00 35.53 36.5 10.62 41.22 41.43 54.00 -1257 | V AVG.
9648.00 * 54.00 \Y; AVG.
12060.00 * 54.00 \Y; AVG.
14472.00 * 54.00 \Y; AVG.
16884.00 * 54.00 \Y; AVG.
4824.00 | 41.06 31.54 8.92 40.22 41.3 54.00 -12.7 H AVG.
7236.00 34.54 36.5 10.62 41.22 40.44 54.00 -13.56 H AVG.
9648.00 * 54.00 H AVG.
12060.00 * 54.00 H AVG.
14472.00 * 54.00 H AVG.
16884.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Radiated Emission Test Data (Above 1GHz)

Test mode: 802.11¢g Test channel: Middle

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4874.00 | 42.44 31.57 8.98 40.15 42.84 74.00 -31.16 | V | PEAK
7311.00 | 40.27 36.48 10.68 | 41.16 46.27 74.00 2773 | V | PEAK
9748.00 * 74.00 V | PEAK
12185.00 * 74.00 V | PEAK
14622.00 * 74.00 V | PEAK
17059.00 * 74.00 V | PEAK
4874.00 | 44.16 31.57 8.98 40.15 44.56 74.00 -29.44 | H | PEAK
7311.00 4212 36.48 10.68 | 41.16 48.12 74.00 -25.88 H PEAK
9748.00 * 74.00 H | PEAK
12185.00 * 74.00 H | PEAK
14622.00 * 74.00 H | PEAK
17059.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4874.00 34.44 31.57 8.98 40.15 34.84 54.00 -19.16 | V AVG.
7311.00 | 3253 36.48 10.68 | 41.16 38.53 54.00 1547 |V AVG.
9748.00 * 54.00 \Y; AVG.
12185.00 * 54.00 \Y AVG.
14622.00 * 54.00 \Y AVG.
17059.00 * 54.00 \Y; AVG.
4874.00 32.43 31.57 8.98 40.15 32.83 54.00 -21.17 H AVG.
7311.00 | 30.34 36.48 10.68 | 41.16 36.34 54.00 -17.66 | H AVG.
9748.00 * 54.00 H AVG.
12185.00 * 54.00 H AVG.
14622.00 * 54.00 H AVG.
17059.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11¢g Test channel: Highest

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4924.00 42.51 31.61 9.04 40.08 43.08 74.00 -3092 | V | PEAK
7386.00 39.39 36.52 10.75 | 41.09 45.57 74.00 -28.43 | V | PEAK
9848.00 * 74.00 V | PEAK
12310.00 * 74.00 V | PEAK
14772.00 * 74.00 V | PEAK
17234.00 * 74.00 V | PEAK
4924.00 42.44 31.61 9.04 40.08 43.01 74.00 -30.99 H PEAK
7386.00 40.8 36.52 10.75 | 41.09 46.98 74.00 -27.02 | H | PEAK
9848.00 * 74.00 H | PEAK
12310.00 * 74.00 H | PEAK
14772.00 * 74.00 H | PEAK
17234.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4924.00 | 33.53 31.61 9.04 40.08 34.1 54.00 -19.9 \Y AVG.
7386.00 29.39 36.52 10.75 | 41.09 35.57 54.00 -18.43 | V AVG.
9848.00 * 54.00 \Y; AVG.
12310.00 * 54.00 \Y AVG.
14772.00 * 54.00 \Y AVG.
17234.00 * 54.00 \Y AVG.
4924.00 | 31.43 31.61 9.04 40.08 32 54.00 -22 H AVG.
7386.00 | 30.34 36.52 10.75 | 41.09 36.52 54.00 1748 | H AVG.
9848.00 * 54.00 H AVG.
12310.00 * 54.00 H AVG.
14772.00 * 54.00 H AVG.
17234.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11n(H20) Test channel: Lowest

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4824.00 43.53 31.54 8.92 40.22 43.77 74.00 -30.23 \ PEAK
7236.00 | 39.23 36.5 1062 | 41.22 4513 74.00 -28.87 | V | PEAK
9648.00 * 74.00 V | PEAK
12060.00 * 74.00 V | PEAK
14472.00 * 74.00 V | PEAK
16884.00 * 74.00 V | PEAK
4824.00 44.43 31.54 8.92 40.22 44.67 74.00 -29.33 H PEAK
7236.00 41.34 36.5 10.62 41.22 47.24 74.00 -26.76 H PEAK
9648.00 * 74.00 H | PEAK
12060.00 * 74.00 H | PEAK
14472.00 * 74.00 H | PEAK
16884.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4824.00 | 34.52 31.54 8.92 40.22 34.76 54.00 -19.24 |V AVG.
7236.00 32.44 36.5 10.62 41.22 38.34 54.00 -15.66 \ AVG.
9648.00 * 54.00 \Y; AVG.
12060.00 * 54.00 \Y; AVG.
14472.00 * 54.00 \Y; AVG.
16884.00 * 54.00 \Y; AVG.
4824.00 | 34.52 31.54 8.92 40.22 34.76 54.00 -19.24 | H AVG.
7236.00 | 34.16 36.5 1062 | 41.22 40.06 54.00 -13.94 | H AVG.
9648.00 * 54.00 H AVG.
12060.00 * 54.00 H AVG.
14472.00 * 54.00 H AVG.
16884.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11n(H20) Test channel: Middle

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4874.00 | 41.44 31.57 8.98 40.15 41.84 74.00 -3216 | V | PEAK
7311.00 | 40.43 36.48 10.68 | 41.16 46.43 74.00 2757 | V | PEAK
9748.00 * 74.00 V | PEAK
12185.00 * 74.00 V | PEAK
14622.00 * 74.00 V | PEAK
17059.00 * 74.00 V | PEAK
4874.00 | 41.44 31.57 8.98 40.15 41.84 74.00 -3216 | H | PEAK
7311.00 | 40.39 36.48 10.68 | 41.16 46.39 74.00 -27.61 H | PEAK
9748.00 * 74.00 H | PEAK
12185.00 * 74.00 H | PEAK
14622.00 * 74.00 H | PEAK
17059.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4874.00 34.42 31.57 8.98 40.15 34.82 54.00 -19.18 | V AVG.
7311.00 31.52 36.48 1068 | 41.16 37.52 54.00 -16.48 | V AVG.
9748.00 * 54.00 \Y; AVG.
12185.00 * 54.00 \Y; AVG.
14622.00 * 54.00 \Y; AVG.
17059.00 * 54.00 \Y; AVG.
4874.00 32.48 31.57 8.98 40.15 32.88 54.00 -21.12 H AVG.
7311.00 | 33.26 36.48 10.68 | 41.16 39.26 54.00 1474 | H AVG.
9748.00 * 54.00 H AVG.
12185.00 * 54.00 H AVG.
14622.00 * 54.00 H AVG.
17059.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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Test mode: 802.11n(H20) Test channel: Highest

Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love

(dBuV) | (dB/m) (dB) (dB) (dB)
4924.00 | 43.52 31.61 9.04 40.08 44.09 74.00 -29.91 V | PEAK
7386.00 41.44 36.52 10.75 41.09 47.62 74.00 -26.38 | V PEAK
9848.00 * 74.00 V | PEAK
12310.00 * 74.00 V | PEAK
14772.00 * 74.00 V | PEAK
17234.00 * 74.00 V | PEAK
4924.00 42.47 31.61 9.04 40.08 43.04 74.00 -30.96 H PEAK
7386.00 | 40.88 36.52 10.75 | 41.09 47.06 74.00 -26.94 | H | PEAK
9848.00 * 74.00 H | PEAK
12310.00 * 74.00 H | PEAK
14772.00 * 74.00 H | PEAK
17234.00 * 74.00 H | PEAK
Freauency | [ovei | “Fagor | Loss | Facor | giovel [ UMt | Gt | pol | Love
(dBuV) | (dB/m) (dB) (dB) (dB)

4924.00 | 32.53 31.61 9.04 40.08 33.1 54.00 -20.9 \Y AVG.
7386.00 | 33.07 36.52 10.75 | 41.09 39.25 54.00 1475 |V AVG.
9848.00 * 54.00 \Y; AVG.
12310.00 * 54.00 \Y; AVG.
14772.00 * 54.00 \Y; AVG.
17234.00 * 54.00 \Y; AVG.
4924.00 | 33.88 31.61 9.04 40.08 34.45 54.00 -19.55 | H AVG.
7386.00 31.43 36.52 10.75 41.09 37.61 54.00 -16.39 H AVG.
9848.00 * 54.00 H AVG.
12310.00 * 54.00 H AVG.
14772.00 * 54.00 H AVG.
17234.00 * 54.00 H AVG.

Remark:

1. Final Level = Read Level + Antenna Factor + Cable Loss — Preamplifier Factor

2. “* means this data is the too weak instrument of signal is unable to test.

3. The emission levels of other frequencies are very lower than the limit and not show in test report.
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